
1

3

4

15
18

32

30

27
29

20

26
28

23
19

21
22

10

33

34

2

56 7

13

258
35

14

16

11

24

17

9

12

31

6002940 - REV B 8/19/14HOME DEPOT 5 X 8 LOW SIDE Repair Parts

REPLACEMENT PARTS ORDERING                                                   OHIO STEEL INDUSTRIES 1-800-652-2321



HOME DEPOT 5 X 8 LOW SIDE 6002940 - REV B 8/19/14

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6003009 SPLIT GATE 2
2 6001792 PIVOT ASSEMBLY 2
3 6001523 SIDE MARKER LIGHT, AMBER 2
4 6001522 SIDE MARKER LIGHT, RED 2
5 6001520 OBLONG TRAILER LIGHT 2
6 6001718 LED LICENSE LIGHT 2
7 6001495 IDENTIFICATION LIGHT BAR, 

THREE BAR 1
8 6002705 10-24  1.5" PAN HEAD 2
9 6002034 10-24 NYLOCK NUT 4
10 6002039 M6 X 55MM SUPER WING SCREW 80
11 6002001 5/8"-18 X 1.5 HEX BOLT 4
12 6002002 5/8"-18 HEX NUT 4
13 6001499 DROP GATE PIN 2
14 6001752 SPARE TIRE MOUNT 1
15 6001747 15 INCH RADIAL 5 HOLE 3
16 6001749 TORSION AXLE 1
17 6002003 WASHER, 5/8" 4
18 6002572 FENDER ASSY, SINGLE 2
19 6001519 METAL WHEEL CAP 2
20 6001547 1 1/2" PLASTIC TUBE PLUG 4
21 6002104 Q-LINK 5/16" 2
22 6001494 SAFETY CHAIN 2
23 6002000 1/2-20 NUT CONE WHEEL GR 5 10
24 6000740 5/8" WASHER, TRAILER AXLE 4
25 6002033 10-24 x 3/4 PAN PHILLIPS HEAD 

SCREW 2
26 6002135 FENDER MARKER LIGHT BRKT 2
27 6002134 FENDER MARKER LIGHT 2
28 6003112 RIVET, 3/16 X 11/16 4
29 3000720 3/8" WASHER 16
30 3000511 3/8-16 X 1 HEX HEAD BOLT 8
31 3000618 3/8-16 NYLOCK NUT 8
32 6001012 2" X 2" PLASTIC TUBE PLUG 4
33 6002005 HITCH COUPLER PIN 1
34 6001524 MARKER LIGHT GROMMET 4
35 6001521 OVAL LIGHT GROMMET 2

Repair Parts

REPLACEMENT PARTS ORDERING                                                   OHIO STEEL INDUSTRIES 1-800-652-2321


	Repair
	Drawing View1
	Drawing View4
	Drawing View5

	Repair(2)

